


WATER TREATMENT
PLANT PERFORMANCE
EVALUATIONS AND
OPERATIONS



WATER TREATMENT
PLANT PERFORMANCE
EVALUATIONS AND
OPERATIONS

JOHN T. O’CONNOR and TOM O’CONNOR
H2O’C Engineering

RICK TWAIT
Superintendent of Water Purification, City of Bloomington, IL



Copyright # 2009 by John Wiley & Sons, Inc. All rights reserved

Published by John Wiley & Sons, Inc., Hoboken, New Jersey
Published simultaneously in Canada

No part of this publication may be reproduced, stored in a retrieval system, or transmitted in any form or by
any means, electronic, mechanical, photocopying, recording, scanning, or otherwise, except as permitted under
Section 107 or 108 of the 1976 United States Copyright Act, without either the prior written permission of
[...]
tial health concern that were present in the lake water source have largely been physically
removed by coagulation and sedimentation or have been inactivated at the high pH main-
tained during the lime softening process. Instead, the organisms shown in the micrographs
recovered from Bloomington’s filter media are primarily new growth that has occurred as
the result of surface colonization and the utilization of the dissolved organic matter in
the filter influent. These organisms are not known to represent a human health hazard.
For example, similar results may be observed wherever individual consumers use house-
hold treatment devices (e.g., undersink, faucet, cartridge, or refrigerator filters) containing
granular activated carbon.

FILTER EFFLUENT: CALCIUM CARBONATE
POST-PRECIPITATION

While filtration results in the removal of most of the filter influent calcium carbonate, a con-
tinuing, slow post-precipitation may result in the formation of calcium carbonate particles
within the filter beds and on the filter media. As a result, finished water turbidities may
increase over normal levels. This turbidity may be almost entirely due to calcium carbonate
(Fig. 1-6b).

Each of Bloomington’s 18 filter units is continuously monitored by dedicated flow-
through turbidimeters located on each filter effluent pipe. This data is sent to the control
room electronically by a SCADA system that allows the operator in charge to observe

70 FILTER OPERATIONS



the performance of each filter on a real-time basis. If a turbidity excursion (.0.3 ntu) is
observed in any one of Bloomington’s filters, the operator takes an effluent sample manu-
ally from that filter. This grab sample is acidified according to Bloomington’s acidification
protocol and a precise turbidity measurement is made on the laboratory turbidimeter in the
operational control laboratory.

The plot shown in Fig. 5-24 for acidified turbidity illustrates the predominance of
calcium carbonate in the solids removed from the filters during backwash. After acidifica-
tion, only an average of 7% of the unacidified turbidity remained.

FILTER WASHING

Filter Washing Procedure

At Bloomington, filters are backwashed every 48 hours unless filter effluent turbidity has
exceeded 0.5 ntu or head loss is greater than 7 feet, both rare events that trigger separate
alarms. Figure 5-24 depicts the water turbidities observed as a filter backwash proceeds.

At the filter control console, filter backwash begins with pressing Start to initiate the
backwash sequence. This closes the influent valve to the filter being washed. With
the closing of the influent valve, both the right and left sides of the filter are drained.
The drainage of the filter to below the medium surface can be observed visually.

After draining, the effluent valve is closed and the drain valve opened. The low back-
wash pump is then started against the (closed) low backwash valve. The low backwash
valve opens only after the pump has started. This is time 0 in Fig. 5-24.

Two minutes after low backwash has started and the medium has been hydraulically
lifted over the static surface wash arms, the surface wash is activated and the arms start
to rotate. A slight increase in backwash water turbidity is observed at this time. The
surface wash will continue for approximately three minutes, after which high-rate backwash
is initiated.

Figure 5-24 Washwater turbidities (unacidified and acidified) through a backwash cycle.

FILTER WASHING 71



At five minutes, the high backwash pump is started against the (closed) high backwash
valve and the medium is further expanded with the opening of that valve. A high-rate wash
of 122 m/h (50 gpm/ft2) is then used to expand the sand layer 20% to 50% for ten minutes.
The duration of the high-rate wash may be modified by the operator for the seasonal
(temperature) and pretreatment conditions. For example, following the addition of poly-
meric coagulant aids, the backwash is often extended to assist in removing the more
tightly attached polymer.

Two minutes before completion of high-rate backwash, the pump is returned to low-rate
wash. This feature allows gradual separation and settling of the sand and GAC media to
reestablish stratification.

With completion of backwash on the left side, the entire wash cycle is repeated on the
right side before returning the filter to service.

Effectiveness of Backwash in Removing Bacterial Accumulations

Studies were conducted as part of an effort to observe the effectiveness of backwash in
removing bacterial accumulations from filter media. To start, luminescent probes were
used to observe DO depletion rates in BOD bottles containing GAC rinse water suspen-
sions. Measurements of dissolved oxygen depletion in suspensions derived from GAC
extracts (before and after filter backwash) illustrate the effects of bacterial removal. As
indicated by the slopes of the lines, the DO depletion rate declined from 1.02 g/m3/h
prior to backwash to 0.83 g/m3/h following backwash.

These results, although preliminary, indicate that this innovative procedure can provide
an index of the degree of removal of bacterial accumulations on filter media. If greater
bacterial removals from more vigorous or extended backwash were found to result in
higher (or lower) removals of taste-and-odor-producing compounds, backwash procedures
would be modified.

Measurement of Filter Bed Expansion during Backwash

A pan flute device was fabricated in the Bloomington plant shop to determine bed expan-
sions during backwash. Removable pipe sections allow this one device to be used in both
the old plant where bed expansions are low and in the new plant where bed expansions
are high.

For filters in the old plant, expansion of the 0.48 m GAC layer was anticipated to be 30%
(or 0.14 m) at the warmest water temperature of 308C and an upflow rate of 0.8 m/min
(20 gpm/ft2). A concurrent 10% expansion of the 0.3 m filter sand layer would add
another 0.03 m to the bed expansion for a total of approximately 0.17 m.

Instead, as measured using the pan flute device, total bed expansion during a filter back-
wash was found to be only 0.09 m. This degree of expansion would constitute a low-rate wash
resulting in only relatively weak cleansing of the filter media. This result was qualitatively
confirmed by the subsequent rinsing of the GAC samples collected from the surface of a
freshly-washed filter. The old filters are currently limited to this low expansion because the
backwash water pumps lack capacity to provide greater flow to further suspend the media.

Since, over the years of service, some of the filter media has changed in size and some
has been lost in operation, it would be instructive to conduct laboratory column studies
using filter media removed from several typical filters to determine the backwash rates
that are, in fact, effective in achieving the desired degree of expansion and cleaning.

72 FILTER OPERATIONS



These pilot columns can subsequently be used to observe the effect of polymer addition on
filter performance, head loss, and removal of attached solids.

PROCEDURE FOR EVALUATING BIOLOGICAL ACTIVITY ON
FILTER MEDIA

† Collect surface samples of filter medium immediately before and after backwash.
† Gently compact 50 ml of wet medium into measuring container.
† Transfer medium into BOD bottle along with 100 to 200 ml of rinse water

(membrane-filtered filter effluent).
† Cap and shake BOD bottle vigorously for two minutes to strip attached solids from

medium.
† Add aerated rinse water to fill BOD bottle and mix to blend in with rinse water.
† Add magnetic stirring bar to BOD bottle.
† Place bottle on magnetic stirrer set on lowest mixing rate to maintain solids in

suspension.
† With cap off, insert oxygen probe into bottle and take initial measurement of DO and

temperature.
† Take measurement every 5 to 15 minutes depending on rate of DO depletion.
† After 50% of oxygen is consumed, plot line of DO versus time.
† From linear slope of plot, estimate g/m3 DO depleted/hour.

RECOMMENDED TESTING OF AUXILIARY AIR SCOUR

Auxiliary air scour at 0.6 to 1.5 m/min (2 to 5 ft3/min/ft2), along with low-rate water wash,
is known to provide more effective cleaning action than water wash alone. While auxiliary
air scour can reduce backwash water requirements, the increased turbulence it creates can
also result in disruption of supporting layers of gravel.

Accordingly, Bloomington is considering pilot testing a replacement for a cast iron filter
underdrain system in one filter at the old plant. A porous stainless steel filter bottom would
replace the current pipe lateral underdrain and allow for placement of the filter sand directly
atop the new underdrain. This system would accommodate air scour and reduce the overall
depth of the current filter bed by approximately 0.5 m. This would also allow for an increase
in the depth of the present GAC filter cap to about 0.76 m, providing greater empty bed
contact time for removal of taste-and-odor-producing compounds while still allowing
more head space for bed expansion during backwash. However, fine pores in the underdrain
system to be tested have shown the tendency to clog and require maintenance, particularly
when filtering lime-softened water.

It has been estimated (in 2006) that a test filter refurbishment could be installed by the
plant personnel at a cost of $54,000 using virgin GAC that is already stored on the
Bloomington plant site. Comparative data from the operation of this test filter with
the other old plant filters could quantify the benefits to be realized if all the old plant
filters were subsequently rehabilitated. An increase in filtration capacity might be one
such benefit since pipe laterals introduce relatively high head loss.

RECOMMENDED TESTING OF AUXILIARY AIR SCOUR 73



To provide stratification of the dual media bed, a high rate water wash 0.6 to 0.9 m/min
(15 to 23 gpm/ft2) would have to follow the cessation of air scour. Reportedly, air scour
can also be expected to virtually eliminate the mudball formation that has been observed
at the media interface in some of the old plant filters.

The replacement underdrain system under consideration promises:

† Uniform distribution of backwash water
† Rapid installation
† Integral air scour
† Stainless steel construction
† Low underdrain profile

REFERENCES

AWWA, ASCE (1998). Water Treatment Plant Design, Third Edition, McGraw-Hill.

O’Connor, J. T. et al. (1980). Removal of Trace Organics from Drinking Water Using Activated
Carbon and Polymeric Adsorbents, MERL, ORD, USEPA, Cincinnati, OH.

O’Connor, J. T. et al. (1985). Chemical and Microbiological Evaluations of Drinking Water Systems
in Missouri. Proc. AWWA Annual Conf., Washington, D.C.

O’Connor, J. T. and O’Connor, T. L. (2002). Control of Microorganisms in Drinking Water, Chapter 8:
Rapid Sand Filtration. American Society of Civil Engineers, ISBN 0-7844-00635-9.

74 FILTER OPERATIONS



6
GRIT REMOVAL

The proprietary ClariCone, manufactured by CB&I, is an upflow slurry blanket contact
softener/clarifier that encompasses the lime softening, coagulation, and settling in an
inverted cone-shaped basin. Influent water and lime slurry are introduced tangentially to
the cylindrical bottom section of the tank (Fig. 6-1). As this mix swirls and rises in the
conical section of the tank, its upward flow velocity decreases progressively owing to the
increasing cross-sectional area of the inverted cone.

In the case of Bloomington, the softening reaction results in the precipitation of both
calcium carbonate and magnesium hydroxide. The magnesium hydroxide serves as a
coagulant that entrains both particles in the influent water and calcium carbonate. At
design flow and at approximately 9 m (30 ft.) above the cylindrical base of the tank, the
upward flow velocity decreases to 3.7 m/h (0.2 ft/min), the approximate settling rate of
the floc formed.

Where the floc settling velocity equals the rise or overflow rate of the liquid in the tank, a
slurry blanket interface is formed. Above the blanket, the water is progressively clarified as
its rate of rise continues to decrease in proportion to the square of the cone diameter. The
clarified effluent is then collected in a single, large, adjustable, horizontal trough where the
overflow velocity has declined to 2.7 m/h at design flow.

Solids are collected from the softener at two discrete levels. A portion of the light, coa-
gulated solids from the top of the blanket enters an internal cone-shaped slurry concentra-
tor. Some solids compaction occurs within this concentrator and, periodically, its contents
are withdrawn through a slurry concentrator discharge line at the base of the tank.

In addition, there is an accumulation of heavier solids, including grit and unreacted lime,
with settling velocities .1.5 m/min, in the cylinder at the base of the tank. This cylindrical
grit settling compartment is the part of the cylinder (can) below the bottom of the influent
pipe, where dense material will collect and compact.

Water Treatment Plant Performance Evaluations and Operations. By John T. O’Connor, Tom O’Connor, and
Rick Twait
Copyright # 2009 John Wiley & Sons, Inc.

75



GRITTING

Purpose of Gritting

Gritting is the process of removing the settled material from the lower cylinder of the soft-
ener. If an excessive amount of heavy material (unreacted lime, calcium carbonate, sand,
silt, chert, heavy debris from influent water) is allowed to accumulate in the bottom of
the cylinder, the resulting mound of material can disrupt the helical flow of influent
water and lime slurry, deflecting the flow upward and causing short-circuiting.

Material and Source

Much of the grit is acid-insoluble material that is present in the product lime itself. It con-
sists of impurities, such as silica sand and chert, as well as dead-burned (unreactive) lime.
Since approximately 145 g/m3 of lime containing as much as 5% to 8% grit are applied to a
softener treating 19,000 m3/d (5 mgd), about 138 to 220 kg/d of grit may be introduced
along with the lime feed.

Materials accumulated in the settling compartment are also composed of heavier par-
ticles from the influent water, as well as the bulk of material precipitated from the influent
water due to lime addition. Since each kilogram of lime added results in approximately 2 kg
of precipitate, an additional 5,500 kg/d of solids are generated from the water treated.

At a rated flow of 19,000 m3/d, the average upward water velocity in the bottom cylinder
of the softener is 1.5 m/min. Therefore, in order to settle into the cylinder, a particle must
have a greater settling velocity.

Figure 6-1 Illustration of ClariCone operation (courtesy of CB&I).

76 GRIT REMOVAL



Grit Storage

The volume of the space where grit might accumulate was estimated from two slightly
different design drawings. Results varied from 4 to 5 m3 (1,200 gal).

Initial Gritting Practice

Initially, grit was pumped from each operating softener every eight hours for a period of five
minutes. The solids were withdrawn through a 200 mm discharge line using a 227 m3/h
(1,000 gpm) grit pump. This procedure resulted in a daily withdrawal of 57 m3 or 13
times the volume of the bottom cylinder used for the collection of the grit. If the total of
5,720 kg/d of solids were removed by gritting, the sludge withdrawn would contain
roughly10 percent solids.

The CB&I ClariCone Operating Manual does not give specific recommendations with
regard to gritting possibly owing to different treatment process applications. However, the
manual suggests opening the grit drain “for a few minutes each day when the raw water
turbidities are high” for those treating river water.

Observation of Gritting

A series of studies was conducted to evaluate the effectiveness of the gritting process
and the impact of the established grit removal protocol on the softening process. During
a grit removal cycle, samples from a tap in the grit discharge pipe downstream from the
[...]
potential for cost savings, but carbon should not be selected based on cost alone. Various

Figure 9-1 Distribution of annual chemical costs (FY ’03–’04).

COSTS OF CARBON 119



manufacturers produce many types and grades of carbon, and the quantification of each
carbon’s adsorptive capacity can be time consuming. Ideally, a rational basis for selection
(e.g., high specific activity) should be defined, and carbon should be pilot tested under plant
operating conditions over time. This would encompass both the long-term performance of
the carbon and the effects of seasonal temperature changes.

Buy versus Rent The City of Bloomington is currently renting GAC from a supplier. The
direct purchase and eventual resale or regeneration of their used carbon might be more cost
effective and should be investigated.

REFERENCE

APHA (2006). Standard Methods for the Examination of Water and Wastewater. American Public
Health Association, Washington, D.C.

120 GRANULAR ACTIVATED CARBON



10
PLANT OPERATIONS MANUAL

DEVELOPMENT OF OPERATIONS MANUAL AND
GUIDELINES DOCUMENTS

Continually under development, the Bloomington Water Treatment Plant Operations
Manual was created to serve as an introduction to treatment plant configuration and oper-
ation for newly-recruited plant personnel. It includes a series of illustrated, single-sheet
guideline documents prepared to supplement the Plant Operations Manual. The inclusion
of this specific manual is intended to serve as an example for the development of similar
operator-oriented manuals at other utilities. It begins with a brief description of the
history of Bloomington’s water supply, its watershed, and the development and
protection of its water resources.

BLOOMINGTON WATER SUPPLY HISTORY

Lake Water Sources

In 1929, owing to the growth of Bloomington to a population of 30,000, Money Creek was
impounded, creating Lake Bloomington. This drinking water source replaced the ground-
water supply that had served the city since 1875. A treatment plant was constructed at
Lake Bloomington to produce 15,000 m3/d (4 mgd) of potable water for the City of
Bloomington. In 1971, Evergreen Lake was created to supplement Bloomington’s water
supply (Fig. 10-1).

Water Treatment Plant Performance Evaluations and Operations. By John T. O’Connor, Tom O’Connor, and
Rick Twait
Copyright # 2009 John Wiley & Sons, Inc.

121



Lake Bloomington and Plant Evergreen Lake

Constructed in 1929 Constructed in 1971
Lake raised 1.5 m in 1954 Lake raised 1.5 m in 1995
Surface area: 2.6 km2 Surface area: 3.6 km2

Storage: 11�106 m3 Storage: 19�106 m3

Drainage area: 181 km2 Drainage area: 107 km2

Drainage to surface area ratio: 70 : 1 Drainage to surface area ratio: 30 : 1
Low-lift pumps (3): 0.5, 0.6, 0.66 m3/s Low-lift pumps (3): 0.4, 0.3, 0.6 m3/s
Chemical feed: cationic polymer, PAC Chemical feed: cationic polymer, PAC

Figure 10-1 Lake Bloomington and Evergreen Lake watersheds.

Figure 10-2 Application of nitrogen to soil.

122 PLANT OPERATIONS MANUAL



In 2007, to serve a daily average of 42,000 m3/d (11 mgd) to a population of 70,000
(with 25,000 service connections), the Bloomington Water Treatment Plant (rated capacity,
84,000 m3/d) derives its influent from two water supply reservoirs, Lake Bloomington
and Evergreen Lake. Under drought conditions, a 76,000 m3/d off-channel pumping
pool on the Mackinaw River can, under stringent regulatory permit conditions, also help
to replenish water in Evergreen Lake.

To control plant influent water quality, particularly with respect to nitrate ion, which
must be held within 10 g N/m3 (10 mg N/l) in the plant effluent, influents to the
Bloomington Water Treatment Plant are a changing blend of the two lake waters.

As shown in Figs. 10-2 to 10-4, both Lake Bloomington and Evergreen Lake receive
drainage and animal wastes containing nutrients (nitrogen, phosphorus) that support a
wide diversity of microbial growth. Inorganic (silt, clay) and organic particulate matter
(fiber, plant detritus) may range from abundant to minimal in the lakes, depending on

Figure 10-3 Animal wastes in runoff.

Figure 10-4 Algal growth in ponds.

BLOOMINGTON WATER SUPPLY HISTORY 123



antecedent precipitation and surface runoff (lake inflow), lake level, wind, degree of mixing
(lake turnover), temperature stratification, and, possibly, boat traffic. Lake water tempera-
tures vary widely throughout the year approaching 08C under winter conditions (Fig. 10-5).

Lakes in central Illinois periodically experience extensive growths of algae (algal
blooms) caused by the influx of high levels of nutrients. Nutrients can enter the lake in
stream inflow or be released from the lake bottom sediments (benthos) during quiescent
periods when no oxygen is present in the lower depths.

Taste-and-odor-causing compounds can be produced by the algae or by decompo-
sition processes occurring in the lake in the absence of oxygen (anoxia). Figures 1-3a–j
(see color insert) illustrate both filamentous algae and inorganic particles commonly
found in the lake water sources.

Heavy rainfall and surface runoff that contribute to soil erosion in the watershed can
lead to rapid changes in the turbidity of the plant influent water. The rapidly-changing
influx of suspended matter may require plant laboratory jar testing to determine optimum
chemical dosages for effective coagulation. Effective coagulation results in most of the
micrometer-sized particles becoming embedded in a settleable floc.

Lake Destratifiers

In an effort to limit the release of nutrients from the benthic sediments and to prevent
the formation of anoxic zones in the lakes, innovative destratifiers were installed in both
lakes in 1996 (Figs. 10-6 to 10-8). Lake water monitoring and laboratory analyses have
shown that these units have been effective in preventing anoxic zones in both lakes.
The destratifiers have also helped prevent the taste-and-odor episodes that commonly
follow lake overturn in the fall.

The design, installation, and effectiveness of Bloomington’s Venturi aspiration aeration
systems have been documented by the Illinois State Water Survey (Raman et al., 1998).

Each system consists of a two-stage submersible pump with a rated capacity of
4.5 m3/min. at 0.3 MPa driven by a 30 kW, three-phase 460 v, 60 cycle electric motor.
This pump plus the Venturi nozzle is mounted on a skid placed on the lake bottom near

Figure 10-5 Snow and ice cover on Lake Bloomington.

124 PLANT OPERATIONS MANUAL



each raw water intake structure. The Bloomington system is small, quiet, and requires no
housing or accommodations for heat dissipation. In 1996, the system for each lake cost
$55,000, installed.

While lake aerators and destratifiers are widely used throughout Illinois, scientific evalu-
ations of Bloomington’s unique destratification system have shown it to be durable, versatile,
aesthetically nonintrusive, exceptionally economic, and highly effective for algae control.

Watershed Protection

The City of Bloomington participates in the Illinois EPA Volunteer Lake Monitoring
Program and has prepared Phase I Illinois Clean Lakes Diagnostic/Feasibility Studies

Figure 10-6 Local fisherman near destratifier at Lake Bloomington.

Figure 10-7 Aeration system in Evergreen Lake.

BLOOMINGTON WATER SUPPLY HISTORY 125



for both lakes. Figures 10-9 and 10-10 show the pontoon boat and sampling equipment
used in the lake monitoring program. Locations for shoreline erosion control in both reser-
voirs were identified and stabilization structures were designed. Similarly, tributary streams
draining into the reservoirs were inventoried for stability. Problem areas and stabilization
measures were identified.

In addition to the in-lake activities, the city has devoted great attention and effort to limit
the nutrients, particularly nitrates, originating in the drainage basins from entering the lakes.
A long-term, tile drainage and nitrogen application research program has been undertaken

Figure 10-8 Destratifier installation.

126 PLANT OPERATIONS MANUAL



with Illinois State University. An experimental wetlands study with the University of
Illinois is in its first phase. The city’s watershed conservationist coordinates the
local sponsor activities for a privately funded (Sand County Foundation) nutrient manage-
ment program for the Lake Bloomington watershed. Figure 10-11 shows some of the appar-
atus used for measuring stream flow and depth.

Overall, the protection of the lake watersheds, including erosion control and the
reduction of nutrient influxes, are vital steps in maintaining the influent quality of
Bloomington’s drinking source water. A range of strategies, such as lake destratification
for control of algal growths plus the operational blending of lake waters to limit nitrate
concentrations, are used to ensure the best possible water plant influent quality. Long-
term efforts to encourage soil conservation plus research and educational programs
to reduce fertilizer loss in agricultural runoff are also underway. Source water quality
protection is viewed as a major part of Bloomington’s water system operation.

Figure 10-9 Pontoon boat for in-lake operations.

Figure 10-10 Lake water sampling equipment.

BLOOMINGTON WATER SUPPLY HISTORY 127



WATER TREATMENT PLANT PROCESSES

To accommodate increasing potable water demands, the City of Bloomington has period-
ically increased the hydraulic treatment capacity and upgraded the sophistication of its treat-
ment process. By 1985, the filtration capacity of its original 15,000 m3/d plant (Fig. 10-12)
had tripled in several stages to 45,000 m3/d. Construction of the new Main Process
Building (Fig. 10-13) in 1987 with six modern dual-media filters brought total plant
capacity to 83,000 m3/d.

Blend of Influent Lake Waters

The choice of plant influent water withdrawal is governed largely by lake water quality and
pumping costs. While Lake Bloomington periodically exhibits high nitrate concentrations
that benefit from dilution by low nitrate Evergreen Lake water, pumping from Lake
Bloomington is less costly because of its proximity to the treatment works. Low
lake levels are to be avoided, however, to maintain the recreational value of Lake
Bloomington. In some instances, low lift pump or valve failure will limit the choice of
plant influent water. Normally, pressure at the inline mixer is maintained in the range of
50 to 70 kPa, which is an indicator of energy being put into the system.

Once withdrawn, the lake waters receive comprehensive treatment for the removal of
source water particles, including silt, clay, organic debris, algae, and bacteria. Beyond
that, the Bloomington plant achieves significant reductions in hardness and organic

Figure 10-11 Stream flow and depth measurement apparatus.

128 PLANT OPERATIONS MANUAL



matter. Finally, before distribution, the softened, settled, stabilized, and filtered water is
disinfected to inactivate any virus particles and pathogenic organisms that have not been
removed by physical treatment.

Treatment Processes

The physical and chemical treatment processes may be divided into the following ten unit
operations.

Polymer Addition Upon withdrawal at their sources, the lake waters are both treated with
a low dosage (�1 g/m3) of cationic polyelectrolyte. At the Evergreen Lake water intake,

Figure 10-12 1929 Annex (old) Building.

Figure 10-13 1987 Main Process (new) Building.

WATER TREATMENT PLANT PROCESSES 129



this polymer (coagulant) addition can be dispersed and mixed during transmission, result-
ing in the initial flocculation and aggregation of particles before the water reaches the inline
static mixer at the treatment plant.

Coagulation Ferric sulfate is the principal inorganic coagulant used in treatment. It is
applied to the influent water at the static mixer. An iron salt is used because it remains inso-
luble at the high pH used in lime softening. An additional effective coagulant is formed in
the lime softening basins owing to the precipitation of magnesium hydroxide.

Lime Softening Lime slurry is introduced into the bottom of each softening unit where it
blends with the ferric sulfate-coagulated water. Softening occurs by precipitation of calcium
carbonate and magnesium hydroxide as the mixture spirals upward in the inverted cone-
shaped tank.

Flocculation Flocculation (collision and aggregation of particles) occurs primarily in the
softener’s slurry blanket. Contact with larger, previously-precipitated particles accelerates
the aggregation of the incipient precipitates.

Sedimentation Sedimentation occurs throughout the slurry blanket as particles grow in
size and density. Clarification is most complete in the uppermost section (clarification
zone) of the ClariCone where overflow (rise) rates are lowest owing to the increasing
cross-section of the inverted cone.

Recarbonation Stabilization is accomplished in the recarbonation basins though the
initial addition of carbon dioxide to lower pH and the subsequent application of sodium
hexametaphosphate to sequester calcium ion and terminate the continued precipitation of
calcium carbonate. Along with further settling in the recarbonation basin, this treatment
reduces the solids content (turbidity) of the water applied to the filters.

Filtration While filtration is often thought of as the primary particle removal process
in a treatment plant, only a small fraction of the particles entering or produced during
water treatment are actually removed by the filters. By far, most of the particles originating
in Bloomington’s lake waters are removed in the coagulation, lime softening, and clarifi-
cation processes. Since the filters act largely as effluent polishers, the amount of
solids applied to them should be minimized to allow for the longest and most effective
filter runs.

However, evolving federal and state regulations have caused utilities to focus more atten-
tion on the performance of individual filters by installing continuous flow turbidimeters. At
Bloomington, system control and data acquisition (SCADA) systems continuously display
and record effluent turbidities for each individual filter.

The filters at both plants are capped with 1 mm granular activated carbon (GAC)
over 0.5 mm filter sand. The GAC is in place primarily for adsorption of taste-and-odor-
causing solutes, while the sand is for particle removal and protection against the passage
of microbial pathogens. However, the solutes adsorbed on the GAC may be converted to
microbial cell mass, thereby leading to the development of a layer of bacteria on the
media surface.

130 PLANT OPERATIONS MANUAL



Accumulated particles and microbial accumulations are removed from the filters through
backwashing with finished water. The backwash water can be sent directly to the sludge
settling lagoons or it can be recovered to the head of the plant in a storage and settling
tank called the reclaim basin. From the reclaim basin, the settled backwash water (super-
natant) is returned (recycled) to the plant inflow at the inline static mixer.

After chlorine and ammonia are added for secondary disinfection, the filter effluents are
discharged to clearwells and then flow through conduits into the 7,600 m3 finished water
storage reservoir. The finished water storage reservoir must provide sufficient retention
time for the disinfection of the water to be complete before final distribution of the
treated water.

Disinfection Primary disinfection is accomplished at the Bloomington water plant by the
addition of chlorine to form a free (hypochlorous acid) chlorine residual. State and
federal regulations require a disinfectant concentration multiplied by time (C � t) to
achieve a defined inactivation of pathogenic organisms. Bloomington’s overall treatment
routinely results in far more than the required reduction of organisms of human health
concern.

Chloramination Ammonia and chlorine are both added following filtration to yield a
secondary, chloramine, residual. This less reactive form of disinfectant makes it possible
for Bloomington to maintain a persistent residual throughout its entire distribution
system for residence periods of a week or longer. Chloramine is particularly effective in
suppressing microbial regrowth in water distribution systems, thereby avoiding regulatory
violations due to coliform and heterotrophic plate count (HPC) organisms. Chloramine is
the disinfectant residual that arrives at the consumer’s tap.

Fluoridation Fluoride is added to Bloomington’s finished water to bring its total concen-
tration up to 1 g/m3.

Water Treatment Flow Diagram

Figure 10-14 outlines the hydraulic balance and treatment processes employed at
Bloomington. Source water is first pumped from Lake Bloomington and/or Evergreen
Lake to a 0.76 m inline static mixer where the primary coagulant, ferric sulfate, is injected.
Up to 2,600 m3/d of reclaimed backwash and/or sludge lagoon supernatant may also be
blended with the influent at this point.

The chemically-treated, blended water is then conveyed through a meter vault to a
preengineered main clarifier building that houses four upflow solids-contact softener/
clarifiers (ClariCones). Following blending of lime slurry with the ferric sulfate-coagulated
plant influent in the base of the ClariCones, particle removal, softening and settling occur in
these large, inverted cone-shaped basins which feature slurry blankets to aid in the complete
entrainment of particles in the source water. This state-of-the-art facility was placed in
service in 2000.

The lime-softened and settled water from the softening units then flows into two, 18 m
diameter recarbonation basins with serpentine effluent launders.

The CO2-stabilized water is then directed to the 12 GAC-capped sand filters at the 1929
Annex Building and/or the six GAC-capped sand filters at the Main Building. To improve

WATER TREATMENT PLANT PROCESSES 131



plant efficiency, softened backwash water from each of the filters is transferred to a 1,500 m3

reclaim basin. From there, it is reintroduced into the plant influent flow at a slow rate.
Aqueous solutions of chlorine and ammonia gas are introduced prior to storage of

finished water in a 7,600 m3 underground finished water storage reservoir. Together,
these chemicals form chloramine, the final disinfect residual that will persist in the
distribution system. The finished water storage reservoir (Fig. 10-15) provides additional
retention time for disinfection to take place before distribution.

Figure 10-14 Water treatment plant hydraulic balance, Oct. 2008.

132 PLANT OPERATIONS MANUAL



Lime Storage and Slaking

Calcium oxide, CaO, also called quicklime, is delivered in bulk to the lime storage building
(Fig. 10-16). It is pneumatically ejected from hopper-bottomed tractor-trailers (Fig. 10-17)
into large storage hoppers as dry powder (Fig. 10-18).

Prior to lime softening, dry quicklime, CaO, must be converted to calcium hydroxide,
Ca(OH)2, slurry by adding water. This process, called slaking, generates heat and results
in a pasty mix of hydrated lime and water that is difficult to meter uniformly into the
water to be treated.

Slaking reaction: CaOþ H2O ¼ Ca(OH)2 þ Heat

Approximately 120 g/m3 of dry quicklime are applied for softening. For an average flow of
45,000 m3/d, 5,400 kg must be slaked daily. Uniformity of the calcium hydroxide slurry
formed by slaking is essential for uniform softening. Either excessively strong or weak

Figure 10-15 Underground finished water storage reservoir.

Figure 10-16 Lime storage building.

WATER TREATMENT PLANT PROCESSES 133



slurries or the loss of slurry feed results in plant upsets, affecting both the softening
reactions and particle removals.

Paste-Style Slakers Prior to 2001, lime was produced using paste-style continuous flow
slakers (Figs. 10-19 to 10-21). The lime that these paste slakers produced was conveyed
immediately to the softening units. Therefore, any variation in lime quality (or loss of
feed) would quickly result in lower treated water quality. Because of caking, the lime
slakers, augers, and lime conduits required the highest level of daily attention, maintenance,
and housekeeping.

Batch Slakers An advanced batch slaking system was introduced in 2001 (Fig. 10-22).
The Tekkem slaking system addressed many of the problems experienced with the

Figure 10-17 Delivery of lime to storage.

Figure 10-18 Lime storage hoppers.

134 PLANT OPERATIONS MANUAL



paste-style slakers. The use of load cells to control (weigh) the amount of lime and water
added per batch minimizes variation in quicklime density. Temperature probes and micro-
processors allow the system to automatically monitor temperature increases and be adjusted
for variations in quicklime reactivity (Figs. 10-23 and 10-24).

However, the batch mode requires the maintenance of some reserves of stored lime
slurry. Slurry storage (Fig. 10-25) and continuous recirculation (Fig. 10-26) facilitate blend-
ing of batches to achieve equalization of lime quality. It also provides Bloomington plant
maintenance personnel with additional time to fix any system breakdown before treated
water quality is impaired.

The new slaking system also requires a sophisticated recirculation system to deliver the
appropriate flow of lime slurry to each softener and return the unused portion to slurry
storage. Magnetic flowmeters monitor treated water flowing into each softener and auto-
matically adjust the lime slurry feed applied to each unit with a pinch valve. While new
operating procedures have been developed to minimize lime blockages and feed interrup-
tions, operators report that plant upsets due to lime system problems were significantly
reduced after this new slaking system was installed.

Recirculating Lime Slurry Pipeline

Lime slurry is continuously recirculated to the softener building in a loop consisting of a
combination of flexible hoses and PVC pipe (Fig. 10-27). Figure 10-28 shows how

Figure 10-19 Paste-style lime slakers.

WATER TREATMENT PLANT PROCESSES 135



Figure 10-20 Auguer in lime slurry.

Figure 10-21 Mixing of lime slurry.

136 PLANT OPERATIONS MANUAL



the interior of the PVC pipe is gradually eroded by the hard grit that accompanies the lime
slurry. Because of recent modifications, each individual softener now receives its lime
slurry feed through a vertical hose dropped into the top of the softener (Fig. 10-29). This
modification allows for the manual adjustment of the depth at which the lime slurry is
discharged (Fig. 10-30) and results in greater efficiency in lime utilization.

Figure 10-22 Batch (Tekkem) slaker.

Figure 10-23 Control panel for slakers.

WATER TREATMENT PLANT PROCESSES 137



Upflow Solids-Contact Softener/Clarifiers

As illustrated in Chapter 8, the proprietary ClariCone, manufactured by CBI Walker, is an
upflow solids-contact softener/clarifier which allows the mixing of lime, softening, coagu-
lation, and settling to occur within an inverted cone-shaped steel tank (see Fig. 8-1).
Influent water and lime slurry are introduced tangentially at the bottom cylinder of the
tank. As this mix swirls and rises in the conical section of the tank, its upward flow velocity
decreases progressively owing to the increased cross-sectional area of the inverted cone.

As practiced in Bloomington, the lime softening reaction results in the precipitation of
both calcium carbonate and magnesium hydroxide. The magnesium hydroxide serves as

Figure 10-24 SCADA system representation of lime slaker.

Figure 10-25 Slaked lime slurry storage, mixing, and recirculating pumps.

138 PLANT OPERATIONS MANUAL



Figure 10-26 Lime slurry distribution system: pumps, valves, flexible hose.

Figure 10-27 Lime slurry piping to softeners.

WATER TREATMENT PLANT PROCESSES 139



a coagulant that entrains both the particles in the influent water and calcium carbonate.
Approximately 9 m above the base of the tank, the upward water flow velocity decreases
to 1 mm/s, the approximate settling rate of the floc formed.

At the point where the floc settling velocity equals the rise or overflow rate of the liquid
in the tank, the surface of the slurry blanket forms. Above the blanket, the water is progress-
ively clarified as its rate of rise continues to decrease in proportion to the square of the cone
diameter. The clarified softener effluent is collected in a large, adjustable, single trough (see
Fig. 7-8) near the 10.5 m level where the overflow velocity has further decreased to about
0.75 mm/s.

Figure 10-28 Grit-abraded invert of PVC pipe.

Figure 10-29 Vertical lime slurry PVC distribution pipe.

140 PLANT OPERATIONS MANUAL



The solids produced in the softener are collected from two levels. A portion of the
lighter, coagulated solids from the top of the blanket enters an internal, cone-shaped
slurry concentrator (Fig. 7-7). Some compaction occurs in this smaller cone and, period-
ically, its contents are withdrawn through a slurry discharge line at the base of the
tank. In addition, there is an accumulation of heavier solids (grit) with settling
velocities .25 mm/s in the cylinder at the base of the tank. Since grit is often difficult
to suspend and remove, jetting, a brief injection of clarified water, is activated prior to
(or following) opening of the grit chamber valve.

Four ClariCones are housed in an enclosed building, which also provides protection and
storage for bulk chemicals and mobile equipment (Fig. 10-31).

Starting Up a ClariCone Softening units are commonly operated within a narrow range
of flow rates in order to maintain the hydraulic stability of their slurry blankets. Operators
either bring them fully online or remove them from service to meet significant changes in
system demands. The following protocols are used at Bloomington:

† Decide which softener (20,000 m3/d or 26,000 m3/d) to start up based on how much
the flow is to be increased. Excess plant production over system demand flows is
accommodated in finished water storage if capacity is available.

† Increase chemical feed rates based on the increased flow through the plant.
† Increase the lake influent pumpage to meet the increased flow requirements of the

softeners that will be in service.

Figure 10-30 Lime slurry flow meter and peristaltic feed pump.

WATER TREATMENT PLANT PROCESSES 141



† Start up additional filters, as necessary, to limit filter flow rates.
† After the next set of operational samples, reevaluate the adequacy of the chemical feeds.

Shutting Down a ClariCone
† Decide which softener to shut down based on desired decrease in flow and whether a

particular softener needs to be cleaned. Cleaning should generally be done every two
to three months.

† Reduce chemical feeds based on the reduced flow through the plant, for example,

ferric sulfate: using SCADA, change ferric feed output setting (target: 1.2 g/m3)

ammonia: change flow manually with dial above rotameter (target: 1.2 g/m3)

chlorine: change flow manually with dial above rotameter (target: 4.2 g/m3)

fluoride: change feed manually (target: 0.9 to 1.2 g/m3 in finished water); chemi-
cal feed pumps: stroke remains constant, speed is varied (Fig. 10-32).

carbon dioxide: change gas flow manually with valve before rotameter (target:
5 g/m3; effluent pH � 10)

hexametaphosphate: no change (feed rate remains constant at 22 kg/d)

anionic polymer: using SCADA, shut off feed pump corresponding to softener
being shut down (Fig. 10-33).

lime: should shut itself off once flow to softener is shut down.
† Visually check to confirm all chemical feeds that were changed using SCADA.
† Decrease lake influent pumpage to meet the reduced flow requirements of the soft-

eners remaining in service.

Most of the operational changes can be executed using the water plant’s automated
SCADA system. The operator will access the SCADA Softeners Screen that illustrates the
units and their current operating conditions to make the following adjustments:

† Change flow setpoint of softener being shut down to zero.
† Modify setpoints of other softeners as necessary to handle plant influent.

Figure 10-31 Enclosed building houses four ClariCones.

142 PLANT OPERATIONS MANUAL



Figure 10-32 Hydrofluosilicic acid bulk storage tank and feed pumps.

Figure 10-33 Anionic polymer feed to ClariCone influents.

WATER TREATMENT PLANT PROCESSES 143



† Initiate extended grit (30 minutes) and then a blowdown (15 minutes) on softener
being shut down.

† Disable grit and blowdown on softener being shut down.
† Disable lime flushing valve of softener being shut down.
† Shut softener influent valve manually to ensure zero flow.
† Shut down filters as necessary.
† Wash any filter that was shut down.
† After next set of operational samples, reevaluate chemical feeds.

Softening by Precipitation with Lime

As noted, the Bloomington Water Treatment Plant softens water by precipitating both
calcium carbonate and magnesium hydroxide with the addition of lime. The bar diagrams
in Figs. 3-5 and 3-6 (electroneutrality conditions) illustrate the inorganic composition of the
water before and after lime softening. In addition, the differences in the lengths of the top
and bottom diagrams indicate the amount of lime softening sludge precipitated.

For the year 2000, as indicated in Table 10-1, the Bloomington plant removed 43% of
the influent water total hardness (as g CaCO3 equivalent/m3) and, coincidentally, 43% of
the influent total organic carbon (TOC). The TOC was removed primarily as part of the
coagulation and softening processes.

For comparison, the source and finished water hardness for a number of midwestern
cities is given in Table 10-2.

TABLE 10-1 Removal of Magnesium, Calcium, and
TOC by Lime Softening

Sampling Point % Removal

Magnesium, g/m3 as CaCO3 eq.

Influent 85 —
Finished 39 54

Calcium, g/m3 as CaCO3 eq.

Influent 111 —
Finished 79 29

TOC, g/m3

Rapid Mix—Influent 6.10 —
ClariCone (20,000 m3/d) 3.54 42
ClariCone (26,000 m3/d) 3.64 —
Recarbonated Influent 3.48 —
Recarbonated Middle 3.56 —
Recarbonated Effluent 3.49 —
Filter 13 Influent 3.46 —
Filter 13 Effluent 3.46 43

144 PLANT OPERATIONS MANUAL



Lime Softening Sludge

The softening sludge from the precipitation of hardness is transferred, first, to the nearby
sludge vault, thereafter, to extensive settling ponds where the sludge slowly compresses
and dewaters over weeks and months (Fig. 10-34). The overlying supernatant from the
sludge settling ponds is periodically returned to the reclaim basin where it mixes with back-
wash water recovered from filter washing. After quiescent settling in the reclaim basin, the
blend of supernatant and backwash is gradually transferred to the plant inline static mixer
for resource recovery.

The Imhoff cones, Fig. 8-6, illustrate the dewatering (compaction) of the lime softening
sludge (white) over a period of minutes and hours. The heavy grit (dark) settles to the
bottom of the cones within minutes. The greatest degree of sludge compaction possible
(highest percent solids; least moisture content) is desirable since the dewatered softening
sludge will ultimately be hauled away by truck for disposal on agricultural land.

TABLE 10-2 Hardness Reductions in Midwestern Cities

City Water Sources

Hardness, g CaCO3

eq./m3

Raw Finished

Kansas City, MO 75% MO River; 25% alluvial wells 218 85
St. Louis, MO 66% MS River; 34% MO River 208 107
Columbia, MO Alluvial wells in MO River flood plain 350 155
Chicago, IL Lake Michigan; South District Plant 128 128
Highland, IL Silver Lake 104 141
Normal, IL 14 Wells 419 108
Bloomington, IL Lake Bloomington, Evergreen Lake 196 111

Figure 10-34 Lime sludge storage and dewatering lagoons.

WATER TREATMENT PLANT PROCESSES 145



Gritting

Evaluated and illustrated in Chapter 6, gritting is the process of removing the settled material
from the lower cylinder of the ClariCone. If an excessive amount of heavy material (unreacted